Mg dHAM
TEST REPORT

H|0]Xl(page) : ( 1 )/( S(Total) 120 )

FEREE:

ICRT-TR-E222693-0A
Report No. B
7|
129 Monimoto UAB
MEx Name |
Client o= A
L Sauletekio al. 15, Vilnius LT-10224 Lithuania
Address
NEdeES | GPS tracker
Sample description
)
29 Cycloop
Type designation
Jg‘ 4 | DC37V
Ratings
MEEL W 2EA|H(nside test) O HEAE(Field test)
Place of test ZAX|(Address): 112, 113 Hwanggeum 3-ro 7beon-gil, Hagun-ri, Yangchon-eup, Gimpo-si, Gyeonggi-do, Korea
AE 7|zt
1871 16. Sep. 2022 ~ 18. Oct. 2022
Date of test
Al - |
lBeu/gs FCC Part 15 Subpart C §15.247
Test Method/Item
A i
lEaL Refer to 3. Test Summary
Test Results
Xt 7YXt
L | Tested by Technical Manager
Affirmation G (M 2 44 ;?éﬁ /1
Name Seong-Hun, Jeong (8i Name Min-Gi, Son ighature)” 7

0 ¢ 4=8ME nZo| §3% AR iz Ad@at guch

The above test report is certified that the above mentioned products have been tested for the sample.
O ¢ 4EME KS QISO/EC 17025 Y #=21H 7| P(KOLAS)2IE T} BR0| Slgrtch

The above test report is not related to accreditation by KS Q ISO/IEC 17025 and Korea Laboratory Accreditation scheme.
O ¢ 9EME FAZA ofojyee] &0 glol: es 8 s SAIEUC

The test report is prohibited for some reproduction without the approval of the ICR.

ZA|3|AF OFO| WS CHIEO|A}

2022. 10. 18

The head of INTERNATIONAL CERTIFICATION REGISTRAR

ICRT-QPA-17-03 Rev.2

B 4EAMo 2 #o2 G4B H2 ICR SHOIX|N FHsELC
The authenticity of the test report can be checked on the G4B or ICR website.
Wo\e UEA Y=T FB3279Z 112/ Tel: 02-6351-9001 ~ 6

112, Hwanggeum3-ro 7beon-gil, Yangchon-eup, Gimpo-si, Gyeonggi-do, Korea / Tel: 02-6351-9001 ~ 6



If| 0| X| (page) : ( 2 )/( Z(Total) 120 )

Contents
1. Applicant & Manufacturer & Test Laboratory Information.............................oooiiiie 4
1.1 APPLCaNt iNfOrMaAtioN ... ...ttt ettt et 4
1.2 Manufacturer INfOrmation....................ooiiiiiiii ettt b e ebeenea 4
1.3 Test Laboratory INformation ...t 4
2. Equipment under Test(EUT) INfOrmation..................cooooiiiiiiii et enea 5
2.1 General INFOrMAtioN ................ociiiii ettt ettt et e b e e beebeeteesaessesbessesseeseeseessans 5
2.2 Additional INFOrMaAtion ..ottt ettt ettt neens 5
2.3 Pre-certified Module INfOrmation....................coooiiiiii e 6
2.4 Mode of operation during the test..................ooo o 6
2.5 Modifications OF EUT ...........ccooiiiie ettt ettt ettt es s b e b e ebeeseessessesbessessense e 6
3. TSt SUMMAIY ..ottt ettt ae et e et e e teeteetseteese et et et e teetseseessessensessesseseereeanennan 7
3.1 Teststandards anNd FrESUILS ..ottt et s s re e re e b e esbeesreas 7
3.2 PUIPOSE OF tNE 1eST ... ettt et ettt e e reeereere s 7
3.3 TSt MEthOUOIOQY ..........ooeiiiie et ettt ettt e s e e te e s ba e beesaeebeeraesreaereenseesseessens 7
3.4 Configuration of Test SYSEEM ...........c.ociiiiiii ettt et eb e ebeeneees 7
3.5 ANteNNA FEQUITEMENT ... ..ottt et et e e e et e te e steesbeeabeeaseesbesssessaesaeebeenneennas 8
4. Used eqUIPMENE ON LESE ...t ettt e e e ve e et e et e teeeaeeeaeeteeaeeeaeens 9
5. 6 dB BanAWIdt..............ocoooviiiie bbbttt et s bbb e beereete e st esb et enbebeeseebaeneesee 10
5.1 0perating @NVIFONMENT ................ccooiiiiiiiii ettt ettt e b e besbeebeeteesaessesbessesseseesens 10
5.2 Measurement MELhOM...................ocooiiii ettt et e s teesaeeraeeneeereenes 10
B.3 TSt AAtA ...ttt b e b he ettt et et e ebeehebe st essesbesbenseseeneeraas 10
6. Maximum Conducted OQULPUL POWET ...................cooii ettt ettt et aeens 23
6.1 Operating eNVIFONMENT ................ocoooiii ettt ettt e te e e e s et te e areas 23
6.2 Measurement MELNOM.................c.ooiiiii ettt sttt taesb et e sb e b e ebeeseereenes 23
6.3 TSt AaAa ... ettt b e e bttt bt ta e beebeereeeaeesaeenreenns 23
T. POWEI SPECEIAl DENSILY ........c.oviiiiiiieieeeeec ettt ettt et et sbe s be s te e st e b et b e s besbe b e eseesaessessessessessessessenns 32
7.1 0perating @NVIFONMENT ................ccooiiiiiiiit ettt ettt e b e sbesaeebeeteesaessessessesseseeseas 32
7.2 Measurement MELhOM ...ttt ettt e steesbeesaeeneesraenns 32
T.3 TeSEAALA ...ttt ettt ettt b e b be e te st e st et e ebeetebe st esbesbesbensenseeneeneas 32
8. Conducted SPUNOUS EMISSION .............coooiiiiiiiieeeee ettt et ettt eaeete e 45
8.1 0perating eNVIFONMENT ................ocooiii ettt ettt e e et a et e te e ereas 45
8.2 Measurement MELROM.................cooiiiii ettt bbbttt sb et et e b e ebeeseeaeenes 45
8.3 TSt AAlA ...t te e b e bttt b et e te e aeebeeateeaeeeaeereenns 45
9. Radiated SPUIiOUS EMISSION ..............ooooiiiiiicceeee ettt et ettt ve et eteeeteeaeereeas 74
9.1 Operating ENVIFONMENT ..............coooiiiiiiiic ettt sttt ettt tbesb e s e sbeebeeseeseessessessessessennas 74
9.2 Measurement MELNOA ...ttt e sb e e e ee e teesreenbeesbeenne s 74
0.3 TS SOUUP ...ttt ettt ettt ettt te bt e aeeete et e eteeereereeteerean 74
0.4 TESEAAtA ...ttt et te b et beebe e raeeae e ae e b e erbeebeerbenaeaas 76

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A




| 0| Xl (page) : ( 3 )/( B(Total) 120)

10.Power Line Conducted EMISSION ................ocooooiiiiii ettt et 118
10.1 0perating ENVIFONMENT ...ttt ettt et ettt eae et e reere e 118
10.2 Measurement MELNOM..................ccoiiii ettt b e ete e e se e s e b e sbesbessenas 118
0.3 LMt ettt ettt et et ete et et et e eteeteete et et ent et e eteeteereereenee 118
04 TESE AAt@ ...ttt ettt et b et e te st st et e b e beeseete st etbenbenbebeereeseeneenes 118

Revision History

Issued Report No. Issued Date Revisions Effect Section

ICRT-TR-E222693-0A 2022.10.18 Initial Issue All

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A




I[O| X|(page) : ( 4 )/( E(Total) 120)

1. Applicant & Manufacturer & Test Laboratory Information

1.1 Applicant information

Applicant Monimoto UAB

Address Sauletekio al. 15, Vilnius LT-10224 Lithuania
Contact Person Rolandas Dranseika

Telephone No. +37067266478

Fax No. -

E-mail info@monimoto.com

1.2 Manufacturer Information

Manufacturer Monimoto UAB
Address Sauletekio al. 15, Vilnius LT-10224 Lithuania

1.3 Test Laboratory Information

Conducted tests were performed at

Laboratory ICR Co., Ltd.
112, Hwanggeum 3-ro 7beon-gil, Hagun-ri, Yangchon-eup, Gimpo-si, Gyeonggi-
Address
do, Korea
Telephone No. +82-2-6351-9002
Fax No. +82-2-6351-9007
RRA No. KR0165
KOLAS No. KT652

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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2. Equipment under Test(EUT) Information

2.1 General Information

Product Name GPS tracker
Brand Name -
Model Name Cycloop

Additional Model Name

FCCID

2AU3K-CYCLOOP

Power Supply

DC3.7V

2.2 Additional Information

Equipment Class

DTS-Digital Transmission System

Device Type Stand-alone
802.11b/g/n(HT20) 2412 Mz ~2 462 M
Operating Frequency
Bluetooth LE 2402 Mz ~2 480 M
802.11b 9.46 dBm
802.11g 8.32 dBm
802.11n(HT20) 8.15 dBm
RF Output Power Bluetooth LE 1Mbps -1.82 dBm
Bluetooth LE 2Mbps -1.41 dBm
Bluetooth LE coded 500kbps -1.85 dBm
Bluetooth LE coded 125kbps -1.96 dBm
802.11b/g/n(HT20) 11
Number of Channel
Bluetooth LE 40
Modulation Tvoe Bluetooth LE, 802.11b: DSSS
yp 802.11g/n(HT20) : OFDM
Antenna Type Stamped Metal Antenna
802.11b/g/n(HT20) 5.2 dBi
Antenna Gain
Bluetooth LE -0.6 dBi

Antenna Operating Mode

Single antenna exists for each mode

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222693-0A
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2.3 Pre-certified Module Information

Module Name

SARA-R510M8S

Classification 2

FCCID XPYUBX19KMO1
Type & Date LTE CAT-M1 Data Module / 07.23.2020
Classification 1 Test Method/ltem FCC Part 22, 24, 27, 90
Mode CAT-M1 eFDD2, eFDD4, eFDD5, eFDD12, eFDD13,
eFDD25, eFDD26
Type & Date LTE CAT-M1 & NB2 Data only Module / 08.11.2021

Test Method/ltem

FCC Part 22, 24, 27

Mode

CAT-M1 eFDD2, eFDD4, eFDD5, eFDD8, eFDD12,
eFDD13, eFDD25 , eFDD26, eFDD66, eFDD71

NB-loT eFDD2, eFDD4, eFDD5, eFDD8, eFDD12,
eFDD13, eFDD66, eFDD71, eFDD85

2.4 Mode of operation during the test

- The EUT is continuous transmission mode during the test with set to each of the Low Channel, Middle

Channel, and High Channel at the worst case data rate. The worst case data rate for each modulation is
determined 1 Mbps for IEEE 802.11b, 6 Mbps for IEEE 802.11g, 6.5 Mbps for HT20.

2.5 Modifications of EUT

- None

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222693-0A
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3. Test Summary

3.1 Test standards and results

FCC Part 15 Subpart C

Clause Test items Applied Results
§15.247 (a) (2) 6 dB Bandwidth X PASS
§15.247 (b) (3) Maximum Conducted Output Power X PASS
§15.247 (e) Power Spectral Density X PASS
§15.247 (d) Conducted Spurious Emission X PASS
g]gggg gj)§‘1&5.205 Radiated Spurious Emission X PASS
§15.203 Antenna Requirement X PASS
§15.207 Power Line Conducted Emission X PASS

Note : This test report is prepared according to the requirements of ISO / IEC 17025.

3.2 Purpose of the test

- To determine whether the equipment under test fulfills the requirements of the standards stated in FCC Part 15
Subpart C Section 15.247.

3.3 Test Methodology
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10: 2013.
Radiated testing was performed at a distance of 3 m from EUT to the antenna.

3.4 Configuration of Test System

3.41 Radiated emission test
Preliminary radiated emissions test were conducted using the procedure in ANSI C63.10: 2013 to determine

the worse operating conditions. Final radiated emission tests were conducted at 3 m Semi Anechoic Chamber.
The turntable was rotated through 360 degrees and the EUT was tested by positioned three orthogonal planes
to obtain the highest reading on the field strength meter. Once maximum reading was determined, the search
antenna was raised and lowered in both vertical and horizontal polarization.

3.4.2 AC power line conducted emission test
The EUT was connected to LISN. All supporting equipment were connected to another LISN. Preliminary

Power line Conducted Emission test was performed by using the procedure in ANSI C63.10: 2013 to
determine the worse operating conditions

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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3.5 Antenna requirement

According to §15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section.

The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited.

And according to §15.247(b)(4), the conducted output power limit specified in paragraph (b) of this section is
based on the use of antennas with directional gains that do not exceed 6 dBi.

Except as shown in paragraph (c) of this section, if transmitting antennas of directional gain greater than 6 dBi
are used, the conducted output power from the intentional radiator shall be reduced below the stated values in
paragraphs (b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

3.5.1 Result: Pass
The transmitter has a Stamped Metal Antenna. The directional gain of the antenna is

5.2 dB i (802.11b/g/n(HT20)), -0.6 dB i (Bluetooth LE)

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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4. Used equipment on test

Description Model Name Serial Number Manufacturer Next Cal. (cycle)
X SapneacltyrzueT FSW85 R&S 101306 2023-03-02 (1Y)
X | Signal Generator SMB100A R&S 180607 2023-03-03 (1Y)
XI | DC Power Supply XDL 35-5P Sorensen J00385373 2023-03-03 (1Y)
Xl | 10 dB Attenuator WA54-10-11 Weinschel - 2023-03-07 (1Y)
= Loop Antenna HFH2-Z2 Rohde & Schwarz 100506 2023-07-05 (2Y)
X BRgiltlngND VULB9162 SCHWARZBECK 143 2022-12-08 (2Y)

ANTENNA
X RF Pre Amplifier SCuU08 Rohde & Schwarz 100747 2023-04-13 (1Y)
Xl | EMI Test Receiver ESR7 Rohde & Schwarz 102034 2023-04-13 (1Y)
X Horn Antenna HF907 Rohde & Schwarz 102556 2023-08-22 (1Y)
X RF Pre Amplifier SCuU18 Rohde & Schwarz 102342 2023-04-13 (1Y)
Xl | EMI Test Receiver ESR26 Rohde & Schwarz 101462 2023-04-13 (1Y)
2 Horn Antenna LB-42-10-C-KF AIBFO Inc. 1202024625 2023-03-10 (1Y)
2 PreAmplifier AMF-4F-18265-35-8P-1 MITEQ 771846 2023-03-07 (1Y)
2 High Pass Filter WT-A1698-HS WT Microwave WT171201-6-4 2023-03-03 (1Y)
X LISN ENV216 Rohde & Schwarz 102193 2023-05-20 (1Y)
X Open Switch and OSP150 Rohde & Schwarz 101000 2023-03-04 (1Y)

Control Plotform

X All test equipment used is calibration on a regular basis.

ICRT-QPA-17-03 Rev.2
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5. 6 _dB Bandwidth

5.1 Operating environment

Temperature

Relative humidity

5.2 Measurement method
Standard

5.3 Test data

Operating mode
Test Result

123 °C
47 %

1 §15.247 (a) (2)

: Transmit mode

: Pass

ICRT-QPA-17-03 Rev.2
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5.3.1 Measured Results

Modulation Type Channel (Frequency) Measured Value (khz) Limit (kHz)
0 (2412 W) 8 002.40
802.11b 6 (2 437 W) 7 384.50
11 (2 462 W) 8 014.40
0(2412 i) 16 496.70
802.11g 6 (2 437 W) 16 352.70
11 (2 462 W) 16 358.70
0(2 412 W) 17 582.50
802.11n(HT20) 6 (2 437 o) 17 594.50
11 (2 462 W) 17 582.50
0 (2 402 Iiy) 797.20
Bluetooth LE 1Mbps 19 (2 440 Iiy) 791.20 at least 500
39 (2 480 ity) 794.20
0 (2 402 W) 1.380.00
Bluetooth LE 2Mbps 19 (2 440 M) 1460.00
39 (2 480 ) 1330.00
0 (2 402 Iity) 710.30
B'“et%‘ggkﬁsco‘jed 19 (2 440 M) 722.30
39 (2 480 itr) 722.30
0 (2 402 W) 782.20
B'”etﬂ%tgk'g'és“ded 19 (2 440 Iiy) 725.30
39 (2 480 ) 791.20

ICRT-QPA-17-03 Rev.2
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5.3.1.1  Measured Graph for 802.11b

2 Marker Table
Type Ref ¥ Function Result
; 2 s

: z
-4.997 MHz
8.0024 MHz

nction Result

436 26 z
-3.1124 MHz
7.384 5 MHz
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3.0 MHz/ Span 30.0 MHz

X-Value Function Function Result
2.462827 8 GHz
-4.997 MHz
8.014 4 MHz

5.3.1.2 Measured Graph for 802.11g

5001 pts 3.0 MHz/ Span 30.0 MHz

X-Value Y-Value Function Function Result
2.4133017 GHz -1.52 dBm
-9.5441 MHz -6.02 dB
16.496 7 MHz -0.02 dB

Low CH

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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3.0 MHz/

X-Value Y-Value Function
2.4357283 GHz -0.73 dBm
-6.9106 MHz
16.3527 MHz

Span 30.0 MHz

Function Result

3.0 MHz/

X-Value Y-Value Function
2.4607283 GHz -2.11 dBm
-6.916 6 MHz
16.3587 MHz

Span 30.0 MHz

Function Result

ICRT-QPA-17-03 Rev.2
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5.3.1.3 Measured Graph for 802.11n(HT20)

FC
1 Frequency Sweep

3.0 MHz/
2 Marker Table
Type Ref ¥ Function Function Result

410 z
-7.516 5 MHz
17.582 5 MHz

2 Marker Table
Type Ref Function Result

-10.09 MHz
17.594 5 MHz
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X-Value
2.4607223 GHz
-7.516 5 MHz
17.582 5 MHz

3.0 MHz/

Y-Value
-3.85 dBm

Function

Span 30.0 MHz

Function Result

5.3.1.4 Measured Graph for

Bluetooth LE 1Mbps

rultvien EE Spoum X | osome %X

Spe.m3

Ref Level 10.00 n
Att dB
TDF "RFC
1 Frequency Sweep

SWT 41.71 |

CF 2,402 GHz
2 Marker Table

Type Ref  Trc
M

X-Value
2.402 042 GHz

1
1
1

* X

RBW 100 k
VBW

s Sonis o | B

1001 pts 300.0 kHz/

Y-value
-3.47 dBm

Function

x

Spe.m?

MI1[1]

Span 3.0 MHz
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spum X | spma 5| som

Ref Level ii m RBW 1
Att 5 SWT 41.71
TDF "RF
1 Frequency Sweep 1Pk
M1[1] -3.85 dBm
2.440080 90 GHz

CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
Type Ref Trc
M1 1
T 1
Te2: 1

X-Value Y-value Function Function Result
2.4400809 GHz -3.85 dBm ; 0 dB

Maltiview BB Spam % | spmz % spms % | spma K ot X sps

Ref Level 1I RBW 1
Att 3 SWT 41.71
TDF "RF
1 Frequency Sweep 1Pk
M1[1] -4.20 dBm
2.479 964 00 GHz

CF 2.48 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz

2 Marker Table
Type Ref X-Value Y-Value Function Function Result
2.479 964 GHz ] 6.0 dB
6553 G 794.20 kHz
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5.3.1.5 Measured Graph for Bluetooth LE 2Mbps

2 Marker Table
Type Ref
[

Spam2

X

Spam3

X | spns
RBW 10
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1Pk Max

5.3.1.6  Measured Graph for Bluetooth LE Coded 500kbps

Maltiview BB Spam % | spmz % spms % | spma som7 X sps

Ref Level 10 ® RBW
Att 3 SWT 41.71 ) ® VBW
TDF "R
1 Frequency Sweep 1Pk
M1[1] -4.78 dBm
2.402 009 00 GHz

CF 2.402 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table

Type Ref Trc X-Value Y-Value Function Function Result
M1 2.402 009 GHz -4.78 dBm 0 dB
2 7 gl 710.30 kHz

1
1
1
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o X | spma

Ref Level ii m RBW 1
Att 5 SWT 41.71

TDF "RF

1 Frequency Sweep

CF 2,44 GHz 1001 pts
2 Marker Table
Type Ref X-vValue ¥-value
M1 2.440048 GHz -5.37 dBm
T 2 3
Te2:

X spmr

300.0 kHz/

Function

1Pk
M1[1] -5.37 dBm
2.440048 00 GHz

Span 3.0 MHz

Function Result

B
722.30 kHz

Multiview BB Spam XK spmz X spm3 X sema

Ref Level 1I RBW 1
Att 3 SWT 41.71

TDF "RF

1 Frequency Sweep

CF 2.48 GHz 1001 pts
2 Marker Table

Type Ref Trc X-Value Y-Value
2.480048 GHz -5.87 dBm

1
1
1

X | spm7

300.0 kHz/

Function

X

Sp.mE

1Pk
M1[1] -5.87 dBm
2.480 048 00 GHz

Span 3.0 MHz

Function Result
6.0 dB
722.30 kHz
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5.31.7 Measured Graph for Bluetooth LE Coded 125kbps

Ref Level

TDF
1 Frequency Sweep

2 Marker Table
Type Ref

x
& RBW 100 kHz

725.30 kHz
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X-Value
801409 GHz
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6. Maximum Conducted Output Power

6.1  Operating environment
Temperature :25 °C

Relative humidity 146 %

6.2 Measurement method

Standard : §15.247 (b) (3)

6.3 Test data

Operating mode : Transmit mode

Test Result : Pass

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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6.3.1 Measured Results

Maximum Conducted Output Power

Measured Value

Modulation Type Channel (Frequency) (dBm) Limit (dBm)
0 (2412 Iy) 9.33
802.11b 6 (2 437 M) 9.17
11 (2 462 M) 9.46
0 (2412 M) 8.04
802.11g 6 (2437 Ii) 8.09
11 (2 462 M) 8.32
0 (2412 Iy) 8.00
802.11n(HT20) 6 (2 437 lr) 7.95
11 (2 462 M) 8.15
0 (2 402 Mtr) -1.82

Bluetooth LE 1Mbps 19 (2 440 M) -2.09 30 (1 Watt)
39 (2 480 M) 2.4
0(2402 M) -1.41
Bluetooth LE 2Mbps 19 (2 440 M) -1.91
39 (2480 litr) 2.49
0 (2 402 Mtr) -1.85
Bl kb 19 (2 440 W) -2.12
39 (2 480 W) -2.66
0 (2402 M) -1.96
B ks 19 (2 440 i) 2.23
39 (2480 litr) 2.75

ICRT-QPA-17-03 Rev.2

Report No. ICRT-TR-E222693-0A
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6.3.1.1  Measured Graph for 802.11b
- PKPM1 Peak power meter method was used

6.3.1.2 Measured Graph for 802.11g

- PKPM1 Peak power meter method was used

6.3.1.3 Measured Graph for 802.11n(HT20)
- PKPM1 Peak power meter method was used

6.3.1.4 Measured Graph for Bluetooth LE 1Mbps

Multiview EE Spoum X || soems X | spems 51| spens

Ref Level n ® RBW 1 MHz
ns) ® VBW 3 MHz Mode Auto FFT

CF 2.402 GHz 1001 pts 300.0 kHz/

Span 3.0 MHz

Low CH
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6.3.1.5 Measured Graph for Bluetooth LE 2Mbps
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6.3.1.6  Measured Graph for Bluetooth LE Coded 500kbps
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6.3.1.7 Measured Graph for Bluetooth LE LE Coded 125kbps
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7. Power Spectral Density

7.1  Operating environment

Temperature :25 °C
Relative humidity 146 %

7.2 Measurement method

Standard : §15.247 (e)

7.3 Test data

Operating mode : Transmit mode

Test Result : Pass

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A
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7.3.1 Measured Results

Highest signal level

Modulation Type Channel (Frequency) (dBm) Limit (dBm/3kHz)

0 (2412 i) -17.55
802.11b 6 (2 437 i) 17.92
11 (2 462 i) -18.53
0 (2412 i) -22.19
802.11g 6 (2 437 Iiz) -22.41
11 (2 462 i) -22.39
0 (2412 i) -21.79
802.11n(HT20) 6 (2 437 Iiz) -22.29
11 (2 462 i) -22.87
0 (2 402 i) -15.35

Bluetooth LE 1Mbps 19 (2 440 Wiy) -15.70 8
39 (2 480 M) -16.50
0 (2 402 i) -17.94
Bluetooth LE 2Mbps 19 (2 440 Miy) -17.99
39 (2 480 i) -18.85
0 (2 402 i) -7.96
B'“et%‘ggk'gisc"ded 19 (2 440 Miy) -8.20
39 (2 480 M) -8.73
0 (2 402 i) -14.23
B ks 19 (2 440 Iity) -14.00
39 (2 480 i) -14.01
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Measured Graph for 802.11b

6dBbv

F
1 Frequency Sweep

1 Frequency Sweep

ICRT-QPA-17-03 Rev.2 Report No. ICRT-TR-E222693-0A




| 0| X| (page) : ( 35 )/( E(Total) 120 )

7.3.1.2 Measured Graph for 802.11g
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7.3.1.3 Measured Graph for 802.11n(HT20)
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7.3.1.4 Measured Graph for Bluetooth LE 1Mbps
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7.3.1.5 Measured Graph for Bluetooth LE 2Mbps
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7.3.1.6 Measured Graph for Bluetooth Coded 500kbps
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7.3.1.7 Measured Graph for Bluetooth LE Coded 125kbps
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